
-..- - .......
 
1-Needle, Unison-Feed, Super-Long C~linder Bed, Lockstitch 
Machine for Extra Heavy-weight Materials 
"'j!~m·~-*~*~~t.g-~~·A-/~-D/Jf7-A~ ~/
 

TS<C-461 

I PARTS LIST
 
~ 

,­

,~:"i~:\ j 

_~ • __ ._'_ ••:~ ., _ .0;. ­

.~. ,J"-".i.''" ~ ... !." :. .:; 
..~~:. 

::.:' ~' 
. .?-:;~> 

- .~ . 
.;.~ 

:1 

.f 
'I 
:j (~ 
:: '->­

;J 
" 

:, 
I
" 

..t;,' 

29027604 



CONTENTS 
§ 'tK. 

',. 

·e
 

., 
i

Ie
 

1.	 fRAME &MISCELLANEOUS COVER COMPONENTS 1 

~.ft $ . 9i-~ 00 f* 
2.	 MAl N SHAFT COMPONENTS..................................................... 2
 

l:tdI~f*" . 
3. NEEDLE BAR· UPPER FEED MECHANISM COMPONENTS	 ';.. 3 

tt~·..l;i5~oof* 

4. PRESSURE BAR COMPONENTS	 5 

¥JI;t.fM1~ 

5. FEED MECHANISM COMPONENTS....................	 7
 

;i5tJoof*­
6. HOOK DRIVING SHAFT COMPONENTS.............................................. 9
 

.	 . .'	 . ~. . . .""f "" Pl1 f* . . . 
7.	 TENSION POST COMPONENtS: ~ :: : : ~ 11 

IM'FfMf*­
8. THREAD WINDER & THREAD GUIDE COMPONENTS	 '~. 13 

I' 

*~~~·*~*~~oof* 

9. KNEE Ll FTER COMPONENTS	 ,., \. 15 

JJl..l ':fM~ 

. 10. AUXILlARYHANDW.HEBLCDMP;ONEN-TS .....................• , , : ' ;, 
'.
\ .:16'
 

M~ti~h.Mf*	 ! 

11.	 BELT COVER COMPONENTS 17 

~ JJ.; " tJ /;:' - Mf* 
12.	 THREAD STAND COMPONENTS................................................... 18
 

.' ..
 

*.lL-C00f* 
13. TABLE COMPONENTS 

~.Mf* 

14. ACCESSORI ES PARTS 

M.~oof* 

NUMERICAL INDEX Of 

*51 

~ ~ ~ :: .. ' 19 

COMPONENTS : .. '.' , , 

.f 

i .... 21 

PARTS i. 
, 

l 
f 

23 

. f 
i 
i 
I 
! 
! 

.. 



1. FRAME &MISCELLANEUUS CUVtK lUMrUNtNI~ 

DJj$.~~~~ 

11 
I .. .
1&

~. ~~.·4· 
11 ."-..
 

17~· - ~\ ~14
 

16~Q-7 )
 
6~r15
 
20~
 

REF.NO. NOTE PART NO. DES C RIP T ION AMI. 

1 210-90253 FACE PLATE ASIC ~~1'~(7~) 1 
2 211-33004 SIDE COVER '\"'1~"~~"-(~ 2 
3 211-80708 SIDE PLATE. B ~~"1'~(B) 1 
4 211-80807 SLIDE PLATE. C ~~"1'~(C) 1 
5 --;;271~1-~8~09~0~6--~S.;T;L~ID;_;:Em=P~L:TA7iTE~.,......::_D -::-:~~:,"_:i:::1':.-~~(D..:...) ...;..1_ 
6 211-60205 THROAT PLATE Jll)1'~ 1 
7 211-80609 BED SLIDE A'\"1J1~ 1 
8 TA-1250406-RO RUBBER PLUG ~~ty D=12.5 L=4 1 
9 B1156-026-000 OIL PIPE 11')\,1\°1'1° 3 

10 PS-0500452-KP SPRING PIN A1°~Y7·tOy 2 
11 SS-6151920-SP SCREW 15/64-28 L=19.0 t7*~" 15/64-28 L=19 2 
12 SS-7090710-SP SCREW 9/64-40 L= 6.8 ~)\,t7*~· 9/64-40 L=6.8 2 
13 SS-7091110-SP SCREW 9/64-40 L=10.5 ~)\'t7*Y· 9/64-40 L=10.5 1 
14 SS-7111120-SP SCREW 11/64-40 L=10.5 ~)\'t7*Y· 11/64-40 L=10.5 4 
15 SD-0630241-SD HINGE SCREW D= 6.30 H= 2.4 ~"Y*Y· D=6.3 H=2.4 1 
16 SS-7120910-SP SCREW 3/16-28 L=9 ~JI,t7*Y· 3/16-28 L=9 2 
17 SS-7120910-SP SCREW 3/16-28 L=9 ~JI,t7*~· 3/16-28 L=9 4 
18 WZ-0430390-KP WASHER ~"r·iJ·:tJ·* 2 
19 B1152-051-000 WASHER TY1~ *~"iJ"1J·* 1 
20 ~01 211-60304 THROAT PLATE (SHORT) 1\~1~(~Y) 1 

Note (r±]~) #01 ..... Optional part 



REF.NO. NOTE 

7 
19 

6 
11 

14 
23 

11 
5 

DES C RIP T ION 

16 

AMT. 

1 211-81102 MAIN SHAFT ?ry:J~7 1 
2 211-81250 HAND WHEEL ASM. l'A~~7·K,~ Jr"J:J..? 1 
3 211-81300 BUSHING, FRONT ?ry:J~?~Ij~Jl, 1 
4 211-81409 BUSHING (I), MIDDLE ?'J:J~ 7t;l] j$!,\( 1) 1 
5 211-81508 BUSHING (2), MIDDLE ?ry~~?t;l]jM(2) 1 
6 211-81607 BUSHING, REAR ?ry:J~?nj~Jl, 1 
7 211-81706 CAM TYl::~Y:»L. 1 
8 210-91707 CRANK ROD Mt.~"?7Y70',1- ~ 1 
9 210-45109 CRANK PLATE M;J;~? 77Y7iJ~ (B) 1 

(j" ,I: 10 210-45604 NEEDLE BAR CRANK SHAFT N)t.~., 77Y7~/7 1 
11 210-45406 FELT "'J:J·7j~K, 7dl- 4 
12 211-81805 THRUST COLLAR ?'J:J·7A7AI-?Jr 1 
13 211-51402 FEED CAM HI) '\Y:J y1J L. 1 
14 210-45505 'SIDE PLATE HI) ,\Y';;Y"1JL. 1J·ry1~ 1 
15 SS-9702110-SP SCREW o,,1J7t.· M 4 
16 CO-2020000-00 OIL WICK ].:Jy 0.2 
17 SS-8151550-SP SCREW 15/64-28 L=15 I-j*~~ 15/64-28 L=15 4 
18 SS-8660610-TP SCREW 1/4-40 L=6 I-j*:J~ 1/4-40 L=6 2 
19 SS-8660612-TP SCREW 1/4-40 L= 6.0 I- j*~~ 1/4-40 L=6 2 
20 PT-0405600-SH TAPER PIN T-l'°!::"y 1 
21 SS-1681140-SP SCREW 9/32-28 L=11 iJ7*:J~ 9/32-28 L=11 2 
22 NS-6680410-SP NUT 9/32-28 0"J:b7t"J1- 9/32-28 1 
23 SS-8150710-SP SCREW 15/64-28 L=7 I-j*:J~ 15/64-28 L=7 2 
24 SS-2110915-SP SCREW 11/64-40 L=6.8 ~Jl,iJ7*:J~ 11/64-40 L=8.5 2 
25 210-91806 THREAD TAKE-UP LEVER TYl::~Y 1 
26 105 19502 ROLLER tYt~Y::20 1 
27 nOl 210-46107 ROLLER TYl::~Y:J.O 1 
28 nOl 210-46206 ROLLER TYl::~Y:J.O 1 
29 210-46305 ROLLER STUD TYl::·Y:J.[1 ~~7 1 
30 SD-I070901-TP HINGE SCREW ~~Y*:J~ 1 
31 . RE-0400000-KO E-RING E:»"~I-jry 4 1 
32 NS-6680410-SP NUT 9/32-28 0"):»7t'1l- 9/32-28 1 

Nole (;i'.tl2) #01..... Selective parls ~~7, 

- 2 ­



25 

8 

14 

'36 :7 
~~ 

!J J.,I 
3 ~1/

35 34 15 32 

~-1 

6-l, 
5 ", 

30 

2---1 

&&#_­ .... ~_ •••••• -_ •• ••• __ •• _ •• _ ..... 

62 

12 

23-----@ 
24~ ! 

" 

- i 
~ 

~ 
I, 

. r 

I 
i 

I 
I 
I 

! 

f 
~ 

.. 

v .............

I 



-----------------------------------------------------------------------------------------------
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66

Kr:I'. NU. NUlr: PAH NU. ue..)\.-,,! •.. i V 11 

1I1};J; ~., 1 
210-92101 FRAME DRIVING BASE JII);j;~"3"~ ~.,~~ 1 1 

1I~;J;~.,3.,~~.,~~1 ~'11~ 1 

210-92002 NEEDLE BAR 

210-92200 PRESSURE PLATE 
JII);J;~"~.~210-92309 NEEDLE BAR CONNECTION 1 

MC-5320023-00 NEEDLE (794 NM=230) III) (794 NM=230) 1 
IIIH ... .::i 1210-92408 NEEDLE STOPPER 
t'JJ;J~~211-82100 DRIVING SHAFT 1 

211-82209 BUSHING, REAR t1J'Y? n)!~JI, 1 
210-92804 DRIVING SHAFT FRONT ARM t'JJ;J~? t~:I7·"1'~ 1 
211-61609 DRIVING SHAFT REAR ARM A \ t'JJ;J· ?J.?7· ?1'. (A) 1 
211-61708 DRIVING SHAFT REAR ARM B t'JJ;J~?J.?r"T~ (B) 1 
210-93000 FRAME DRIVING LINK 3" ~ •"I)~? 1 

t·~:J~)!1J~* ~~~*~~210-48707 HINGE SCREW 2 
211-61807 NEEDLE BAR FRAME DRIVING ROD 1I1);J;~" 3"~·"D"~~ 1 
210-93208 PRESSURE PLATE 3?~""~~1 ~n1~ 1 
210-93307 PRESSURE SHAFT 3?~·?~~1 ~'1~)!;J·? 1 
210-93406 FRAME DRIVING BASE SHAFT JII);J;·"3?~""~+1~·? 1 
210-93505 FRAME DRIVING BASE SHAFT METAL J\~;J;+"3"~·"~·1~·? )!9J1, 1 
210-93604 FRAME DRIVING BASE GUIDE 1I1);J;"?3"~ ~"~"1"1f 1 
CS-1801211-SH THRUST COLLAR D=18 W=12 :n:u?'" D=18 W=12 2 
SS-8660810-TP SCREW ~.::i*~" 1/4-40 L=8 4 
SS-8150710-SP SCREW 15/64-28 L=7 ~.::i*~+ 15/64-28 L=7 1 
SS-8660512-TP SCREW 1/4-40 L=5 ~.::i*~" 1/4-40 L=5 1 
SS-7151550-SP SCREW 15/64-28 L=14.5 ~JI,t7*~· 15/64-28 L=14.5 1 
SS-9201813-CP SCREW 5/16-18 L=18 D''JJ?;J;·JI,~ 5/16-18 L=18 1 
SS-9202443-CP SCREW 5/16-18 L=24 Q'b?;J;·JI,~ 5/16-18 L=24 1 
SM-8061212-TP SCREW M6X12 ~.::i*~. M6 L=12 1 
D2446-141-EOO METAL SCREW 3?~+?~~1~+?.::i~JI,~.::i*;J· 1 
SM-8061212-TP SCREW M6X12 ~)!*~. M6 L=12 1 
SS-6110710-TP SCREW 11/64-40 L= 6.5 t7*~~ 11/64-40 L=6.5 1 
SS-8660522-TP SCREW 1/4~40 L=4.5 ~.::i*~+ 1/4-40 L=4.5 2 
SM-6061552-TP SCREW 1016 L=15 D'b?7t;j;·U 1 
SM-8061212-TP SCREW M6X12 ~.::i*~~ 1016 L=12 1 
SS-7111120-SP SCREW 11/64-40 L=10.5 ~JI,t7*~· 11/64-40 L=10.5 1 
SS-7151120-SP SCREW 15/64-28 L=11 ~JI,t7*~· 15/64-28 L=11 1 
BI424-158-000 HINGE SCREW J\~;J;~?3?~~?n,~~ ~.~*;J. 2 
RE-0700000-KO E-SHAPED SNAP RING (7MM) E1J·~~.::i'J 7 2 
RE-0800000-KO E-RING Eb~9~)!r) 8 2 
CO-2020000-00 OIL WICK :l~~ 0.2 
211-81904 CAM ;J·,,?If·bb 1 
210-49309 CONNECTING ROD ?'J~?') D', ~ • 1 
210-49408 DRIVING SHAFT ARM, FRONT ?n?I)?:;· (~l) 1 
210-49507 DRIVING SHAFT ARM, REAR ?'J~?I)?1'· (?;JD) 1 
210-49606 FEED ROCKER SHAFT ?'J~?I)~· ? 1t'1"~

I,\,.) 210-49705 BUSHING, FRONT ?'J~?I) ~+? Xl)!~JI, 1 
210-49804 BUSHING,REAR .,n?I)~+? n.::i~JI, 1 
210-49903 ROD ~",,"If+)!b+* 1 
210-50000 HINGE SCREW ?'Jt?') D', ~ + 9+ ~*~+ 1 
210-50109 WASHER "'J~?~D7~+ ~+~¥~"'.'JJ+* 1 
210-48707 HINGE SCREW t~~J~)!:iJ·* 9·~*;J· 2 
210-48707 HINGE SCREW t+~:J+)!:iJ·* ~+~*~+ 2 
210-93901 L-LINK Lb·~')Y? 1 
210-94008 UPPER FEED FRAME DRIVING LINK ?'J:f?I) 3., ~.? I)~'J 1 
210-94107 WALKING FOOT :fiJItbY) 1 
210-94701 UPPER FEED BAR ., 'J:f 'J I};J; +., 1 
210-94800 UPPER FEED BAR PIN ., 'Jt 'J I};J; • ?t 0 ~ 1 
210-94909 UPPER FEED BAR GUIDE "'Jt?I);J;~":iJ+ 1~ ~ 1 
SS-8660610-TP SCREW 1/4-40 L=6 ~ .::i¥~" 1/4-40 L=6 2 
SM-6061552-TP SCREW M6 L=15 D,:IJ?Yt;J;·U 1 
SS-9201813-CP SCREW 5/16~18 L=18 D':IJ'J;J;·JI,~ 5/16-18 L=18 1 
NS-6720440-SP NUT 11/32-28 011J'Jt"; ~ 11/32 28 1 
SS-8150710-SP SCREW 15/64-28 L=7 ~.::i¥~. 15/64-28 L=7 2 
RE-0800000-KO E-RING E:iJ·9~.::i'J 8 2 
SS-7110840-SP SCREW 11/64-40 L=7.8 ~JI,t7*~· 11/64-40 L=7.8 1 
RE-0800000-KO E-RING E:IJ·~~.::i'J 8 2 
SS-7110540-SP SCREW 11/64-40 L=5 ~JI,t7*~· 11/64-40 L= 5 3 

-4­



1 
4. PRESSURE BAR COMPONENTS 

¥JI;t.M~ 

t 
I' 

I 
I 12~
 

6 

4----0--< 

1-,------l 

14 

24 

U-13 

23 

24
 

18 

8 



1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

1 

1 

REF. NO.· NOTE PART NO. DES C RIP T ION AMI. 

210-50505 PRESSER BAR ;fifI;J;~" 

210-50604 PRESSER BAR BUSHING HI;J;~"~~.4. 

210-50703 SCREW ;fiJI f3.,t")'1)~ 

210-50802 SPRING H1f3"t")J\~* 

210-95005 PRESSER BAR GUIDE BRACKET HI;J;~"~~~ 

210-51008 HAND LIFTER LINK ;fifIn'" 'iJ 

1
1
1
1
1 
1 

210-51107 HAND LIFTER CAH H1Y1~ 11L. 1 
210-51206 HAND LIFTER LEVER 1:tiJ1Y1~.ltJ\~­

1210-95153 PRESSER FOOT ASH. HI'JH)(n) 
(1)210-95104 PRESSER FOOT :tn'JH-) 

J.l::~1J._~.210-97506 GUARD (1) 
210-51305 NUT :tnf3.,t1 *)~h~ 1 

;fiJIY1~ltJ\·- :~~~~~~210-51404 GRIP 
;fiJl;J;~"~~~ J01J~1~·J\~~210-51503 GU IDE PLATE 1 

210-51602 THRUST COLLAR :tifIn· ;bL.~7;H"1 

210-51701 ROLLER FOLLOWER 0-7- 7::tOY 
210-51800 GUIDE NUT ;fiJl;J;~"~~~ J01J·1~·)~? 

1
1 

SS-8660522-TP SCREW 1/4-40 L=4.5 t~'1~~ 1/4-40 L=4.5 2 
15/64-28 L=4 15/64-28 L=4SS-8150410-SP SCREW
 1t~'1)~ 

SS-6121210-SP SCREW 3/16-28 L=12 l::7*~· 3/16-28 L=9 2 
9/64-40 L=13.59/64-40 L-13.5 

NS-6090310-SP NUT 9/64-40 O"tJJ?t"J ~ 9/64-40 
SS-6660622-TP SCREW o·,1J'JYtt.· .4.~ 

SS-7091410-SP SCREW
 1
1
1 

?.4.l::7'1~~ 

SS-7621040-SP SCREW 3/16-32 L= 9.5 ?~l::7'1y~ 3/19-32 L=9.5 2 
'~1J~ *BI662-562-000
 COLLAR
 ;f'JI) ltJ\~ 1 

1 
-

PS-0300201-KP SPRING PIN 3.0X20 

::~.\v· 



o. HEU ME" . "fU!YJrUN~NJ\)"'t1ANl~M
 

~J)M~
 

//i",'1

I 
f
I: 
i. 

11 

r' 
29 27 30 

13 
. I 

/ I 
I 

I 
I 

I 
I 

I 

38 16 

15 



-----------------------------------------------------------------------------------------------

5

10

15

20

25

30

35

40

1 

REF.NO. NOTE PART NO. Ul'.~LKlt'llUN t: ./ .... " nt"l.l • 

1	 211-51907 FEED BAR ~?~~~1 
2	 211-52004 FEED BAR LINK f?~~~1~~? 
3	 211-82704 FEED LIFTING ROCK SHAFT ~?~~~1 ~~~17~~~? 

1
1
1 
1 .4	 211-82803 BUSHING ~?~~~1 ~~~17~~~?j~~ 

211-82456 FEED ROCK SHAFT CRANK ASH. A1~1~?~~~? 71J~1 1 
6 211-82506 BUSHING, FRONT	 A1~1~?~~~? xlj1~ 1 
7	 211-82605 BUSHING, REAR A1~1~?~~~? Y~j1! 
8 211-82308 FEED ROCK SHAFT CRANK A1~1~?~1T~ 
9 211-52707 ROD 7~x1[1'7~ ~ 

BI619-241-HOO FEED CONNECTING LINK' 7~x1~~? 
11 211-52806 FEED REGULATOR ~?~f~1t1~~1 
12 210-54606 LEVER ~?~~~~-

13 211-52905 SIDE COVER t?~~~~- X~~1~ 

14 211-62300 FEED DOG t?~ 
210-54507 LEVER GRIP t?~~A~- =,~~ 

16 210-54408 LEVER SHAFT ~7~~~~- ~~? 
17 210-54705 NUT t?~f~1t1 t7~ 

18 210-54804 SPRING t?~fi1t1 t7~A~* 

19 211-53705 FEED BAR PRESSURE ~?~1~1ttJ 

211-53804 HINGE SCREW ~?~~~1~~? 1~~*~~ 

1
1
1 
1
1
1
1
1 
1
1
1
1
1 

1
1
1
1
1
1 

21 211-53903 SUPPORT PLATE ~?~f~1t11~1 1711 
22 210-54903 BALL t?~f31t13? J?f~? 

23 210-26901 HINGE SCREW ~~y*~~ 
24 BI424-158-000 HINGE SCREW ~~~*~~ 

BI617-241-HOO HINGE SCREW, A	 7~x~~Y? ~~y*~. A 
26	 BI618-241-HOO HINGE SCREW, B 7~x~~~7 ~~y*~. B 
27	 SD-0790801-SP HINGE SCREW D=7.94 H=8 ~~y*~. D=7.94 H=8 
28	 NS-6160520-SP NUT 1/4-24 [11~1t1~ 1/4-24 
29 SS-7110840-SP SCREW 11/64-40 L=7.8 x't~*~~ 11/64-40 L=7.8
 

RE-0800000-KO E-RING E~~~~j9 8
 
31 SS-8151150-SP SCREW 15/64-28 L=10.5 ~j*~* 15/64-28 L-10.5
 
32 SH-6061802-TP SCREW H6 L=18	 [11~11tt·~~ 2 
33	 RE-0700000-KO E-SHAPED SNAP RING (7HH) E~·~~j9 7 
34	 SS-8660330-SP SCREW 1/4-40 L= 3.0 ~j*~. 1/4-40 L=3
 

NS-6680410-SP NUT 9/32-28 [11t?t1~ 9/32-28

-'3~5;-----~SS;;-,...-;06712~1~6'71~O---;;S'""P-'---~S~CR""E"'W'=':3~/;-;::1'-;:-'6-~2'""8-L;-=-;-1-;::"5--;.5".--------:t:-:~:-7:j<-7-Y~3:/16 -28 L=15 .5 

1
4
1 
2
 

37 SS-5521840-SP SCREW 3/16-32 L=18.0	 t~*~~ 3/15-32 L=18 1 
38 SS-7150940-SP SCREW 15/64-28 L=9 x~t~*~~ 15/64-28 L=9 2 
39 SS-6110610-TP SCREW 11/64-40 L=6 t~*~~ 11/64-40 L=6 2 

SS-8150750-SP SCREW 15/64-28 L=7 ~j:j<~~ 15/64-28 L=7 
41 SS-8151150-SP SCREW 15/54-28 L-I0.5 ~j*~~ 15/64-28 L=10.5 
42 CS-1471012-SH THRUST COLLAR D=14.72 W=10 A~A~?7 D=14.72 W=10 

1 
1
1 

43 CS-IIII019-SH THRUST COLLAR D=II.11 W=10 A~A~17 0=11.11 W=10 1 

-8­



6. HOOK ORIVING SHAFT COMPONENTS 

~.mMf* 

2
 
37
 

1
 

10
 

9
49~~ 
· . ~- \L 

.. 48
 
13
 

45
 

.1
 

I
 
1
 
, ~
 
~ 21. 
~ 



-----------------------------------------------------------------------------------------------
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

1 

1 

1 

1 

1 

REF. NO. NOTE PART NO. DES C RIP T ION	 AMT.
 

Ho·,~ ~210-55504 CONNECTING ROD 
210-55603 CON-ROD ECCENTRIC CAM ~'j'o·, ~ ~ A,~~~"JJb. 

210-55702 CAM SL IDE PLATE ~1'o~~~ A,~~~"JJb. "JJ~?1~ 

1-~~ 8. 0-7210-57609 CAGE 8. ROLLER 

1
1
1 

210-55801 OSCILATING ROCK SHAFT :t:t71}J 1 
211-54000 HINGE PIN :t:t7'}J~" 'J 1 
211-54109 ROCK SHAFT BUSHING	 :t:t7I}J~~ 'J )l~'" 1

1
1 

211-54208 HOOK DRIVING SHAFT CRANK J7'}J
210-56205 CRANK SLIDE BLOCK J71}J 1J'J~~~ 

210-56304 SLIDE BROCK STUD J71}J 11'J~~~~~'J 

211-83108 HOOK DRIVING SHAFT	 ~9~~'J 1 
211-83207 BUSHING. FRONT	 ~~~·'Jn)l~'" 

211-83306 BUSHING. REAR ~~~~'Jn)l~'" 

211-63001 SHUTTLE DRIVER "~l::~ 
1
1 

:t:t"JJ~~211-54703 SHUTTLE RACE BODY 
210-57005 SL IDE PLATE A :t:t71}J ')'J)l~1~

210-57104 SLIDE PLATE B :t:t71}J ')'J)l~1~

A 
B 

210-57203 CON-ROD PIN	 ~fO''H ~ v~1"J~~ 'J 

1
1
1 

210,..57302 CON-ROD PIN WEDGE ~fO~~~ v~1~~~'J ~)ll::0~ 1 
210-57401 BOBBIN 1;J;*l::~~ 

1H1JJ\~-211-54802 HOOK COVER 1 
211-54901 HOOK COVER SPRING	 1H"JJI\ ~ - /I ~ 1­ 2 

:t:t11~~ 7~/I~1-210-57500 HOOK COUNTER SPRING 2 
BI806-038-000 OIL FELT ~~~~'J ~~O)l~'" 71"'~ 2 
211-55007 SCREW "JJ~7~~)l1-~~- 2 
SD-0260271-SP HINGE SCREW D- 2.60 H- 2.7 ~~)1-~* D=2.6 H-2.7 2 
210-41850 HOOK COVER 11~ 1 

101 211-55106 MIKAZUKI (1)'	 U1~Hl) 1 
101 211-55205 MIKAZUKI (2) ~1J'~~(2) 1 
101 211-55304 MIKAZUK I (3) ~1J'~H3) 1 

(4)101 211-55403 MIKAZUKI
 STANDARD	 ~1J'J~~ (4) 1
1101 211-55502 MIKAZUK I (5) ~1J'·~(5) 

101 211-55601 MIKAZUKI (6) ~1J'~~(6)	 1 
101 211-55700 MIKAZUKI (7)	 ~"JJ~~~(7) 1 

SS-8151550-SP SCREW 15/64-28 L=15 ")l*~. 15/64-28 L=15 1 
SM-6081802-TP SCREW O"J"JJ?YtiJ;" ... " 2 
SS-2110920-TP SCREW 11/64-40 L=8.5 ~"'~71-~· 11/64-40 L=8.5 2 

15/64-28 L=7 15/64-28 L=7SS-8150750-SP
 SCREW
 ")l1-~~ 1 
CQ-3030000-00 OIL WICK J.~) 0.1 
TA-0290301-MO PLUG 2.9X3.2X3 '')It) D=2.9X3.2 L=3 1 
210-57708 SCREW :t:t7~J "JJ"?1~ ~)l*~" 2 
NS-6110420-SP NUT 11/64-40 O'11'Jt,,, 11/64-40 2 
SS-7621510-SP SCREW ~"'l::71-~· 1 
210-57906 SCREW :f:t11·~ 7~ ")l1-~. 2 
SS-8151550-SP SCREW 15/64-28 L=15 ")l1-~. 15/64-28 L=15 
SS-8151550-SP SCREW 15/64-28 L=15 ")l*~. 15/64-28 L=15 
PT-0401800-S0 TAPERED PIN 4.0X18 1'-/l0l::0) 4X18 
SM-6081802-TP SCREW 1l11J'Jlt;J;~ JH 

1 
1
1
1
1
1 

NS-6680320-SP NUT 9/32-28 1l'1J'Jt,,, 9/32-28 
CS-1471012-SH THRUST COLLAR D=14.72 W=10 A7A"ry1 D=14.72 W=10 
SS-8660330-SP SCREW 1/4-40 L- 3.0 ")l1-~~ 1/4-40 L=3 2
 
SS-6151142-TP SCREW 15/64-28 L=10.5 1l1"JJ'JYt;J;· ... " 15/64-28 

Note (zt~2) #01 ..... Selective parts 



16 

20 

~ 
~ 17 

25 

24 

9 

11 

10 

1 

7 

12 

19 

13 
14 

15 

4 

:1 

,
 

I
I 

I 
.

3
 

j 
~ 

~ 

.1 

1 



REF.NO. NOTE PART NO. DES C R IPTION t :; j. 1 AHT. 
______________________________________________________ -----------------------------------------w 

1 210-59001 THREAD TENSION POST 1~f3r'J:; ;j;~r'J 1 
2 B3126-012-000 TENS ION DISC 1H3-~.lit7 2 
3 B3125-012-000 THREAD TENSION STUD NUT 1H3-:" t·)~ 2 
4 210-59100 THREAD TENSION SPRING 1~f3r'J:" J\~* 2 
5 210-59209 THREAD TENSION POST BRACKET 11H3r'J:,,;J;~r'J 1-~~~1 

6 210-59308 THREAD TENSION GUIDE 1H3r'J:" ryt1 1 
7 210-59407 THREAD RELEASING PLATE 1~:lJl,j1~ 1 
8 210-59506 SLACK THREAD GUIDE t:t11-1J-r 1 
9 210-59605 SPRING A 1HI)J\~* A 1 

10 210-59704 THREAD TAKE-UP SPRING GUIDE 1HI)J\~* B ] 

11 210-59803 SPRING SUPPORT PLATE 1HI)J\"'* r'J-r1~ ] 

12 210-59902 THREAD TENSION WHEEL POST 1H3r'J:;?"'JI,;, :;~? 1 
13 210-60009 THREAD TENSION WHEEL 1~ryt1?~JI,;' 1 

~ 14 210-60108 WHEEL FELT 1HYt1'J~ JI,;' 7xJl,I- 2 
15 210-60207 FELT SUPPORT PLATE 1~rYt17"'JI,;' 7xJl,I- t~!1~ 2

I 16 DI129-141-EAO ARM THREAD GUIDE BOTTOM ASH. ,-1.. 1HYt1:;~ 'J~ 1 
17 B1131-562-000 FRAME THREAD GUIDE, LOWER 1HYt1 :,,~ 1 
18 NS-6680320-SP NUT 9/32-28 011J'Jt'H 9/32-28 1 
19 SD':'0600321-SP HINGE SCREW D= 6 H= 3.2 ~"'y*:,,~ 0=6 H=3.2 1 
20 NS-6150310-SP NUT 15/64-28 01:iJ'Jt'H 15/64-28 1 
21 SS-7111120-SP SCREW 11/64-40 L-I0.5 ;,JI,t7*:"'" 11/64-40 L=10.5 2 
22 SS-7090610-SP SCREW 9/64-40 L=6 ;'JI,t7*:"~ 9/64-40 L=6 1 
23 SS-7090710-SP SCREW 9/64-40 L= 6.8 ;'JI,t7*~~ 9/64-40 L=6.8 1't 24 SS-1090410-SL SCREW 9/64-40 L=4 t7~~~ 9/64-40 L=3.7 1 
25 SS-7090710-SP SCREW 9/64-40 L= 6.8 ;'JI,t7*:"~ 9[64-40 L=6.8 1 

1') 



I 

ER	 &THREAD GUIDE COMPONENTS8.	 THREAD WIND ~*~~~~ 
*~~tR·* 

30
 
--,


r 

I
I
 

1
 
I
I
I
 
~ 

., 
"
1

I 
I 
I
 

2
l 
"" 

3
 

~ 1~"~~""",
 

'"I


17
i ;3 12 """"'": 4'1~ 1719
 20
 

I
I
1 

i '@~@L:,~ 4
 

, 
I
1
I 

! 
I
I
I
I
I
I
 

I
I
I
 

I
I
I
I
 

31
 

1-32


1
I
I
I
I
1
I
I
I
I 

I
I
I
I
I
 

I
I
1
I
I 

I
I
I 
I
1 
1
I
I 
I
 

33


I
 

_ 

I 
I 
I 
I 
I
I 
I 
I
I
IL
 

1
 

I
f.I
 
I
 
f
: 

-



1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

REF.NO. NOTE PART NO. DES C RIP T ION .::.. AlofT. 
. . :~., . 

------------------------------------------------------ -------~_._~~-----------------------------

210-42908 THREAD WINDER PLATE 11-x~ ~r1~ 1 
SS-7111120-SP 
210-61056 

SCREW 
THREAD 

11/64-40 L=10.5 
WINDER ASM. 

x~t7*~~ 

1/-xH~1 

11/64-40 L=10.5 
'r'J~" 

4 
1 

B3201-158-000 
210-61007 
B3203-158-000 

THREAD 
THREAD 
WASHER 

WINDER 
WINDER 

BASE 
SHAFT 

1/-<'~~~1 

1/-X~~"? 

11-<'~~"1 /-~''r,''t~* 

0) 
0) 
(3) 

210-61106 BOBBIN PRESSER ;j;··t·~:fn (1) 

210-61205 BOBBIN PRESSURE SPRING ;j;"t"ytn J\"* (1) 
SS-5060410-SP 
D2443-141-EOO 
NS-6080210-SP 
B3203-232-000 

SCREW 3/32-56 L=3.5 
ADJUSTING SCREW 
NUT 1/8-44 
BOBBIN WINDER WORM WHEEL 

1-7A*~" 3/32-56 L=3.5 
f"l)t'*~" 
[1':1171'1- 1/8-44 
1Hf7· ~x 

(2) 
(1)
0)
(1) 

B3204-232-000 BOBBIN WINDER FRAME 1/-xH1''' (1) 
B3205-232-000 
B3206-232-000 

HINGE SCREW, 
BOBBIN WINDER TENSION BRACKET 

·H<,f"j''' ~.~*~~ 

1/-xf~·7~"1 f3-t'1~ 

(1) 
(1) 

B3208-232-000 SPRING 1I-xf~"7~"1 J\~* (1) 
B3209-232-000 
A3222-958-000 

WASHER 
BOBBIN WINDER SPRING,LONG 

1/-Xf?·,\X '.:11~* 

1/-xf ~"7~~1 f3-t'1~ J\.* 
(2) 
(1) 

B3207-158-000 THREAD WINDING SHAFT COLLAR 1I-xf7~~x :117­ (1) 
SS-7111810-SP 
SD-0720193-SP 
NS-6110310-SP 
NS-6120310-SP 
NS-6110310-SP 
210-61403 

SCREW 11/64-40 L=18 
HINGE SCREW D= 7.24 H= 
NUT 11/64-40 
NUT 3/16-28
NUT 11/64-40 
STOPPER 

1.9 
x~t7*~· 11/64-40 L=18 
~.~*~. D=7.24 H=1.9 
[1':1171'1- 11/64-40 
[1':1171'1- 3/16-28 
[1':1171'1­ 11/64~40 
11-xf A1-'1110 

-

(3)
0) 
(1) 
(1) 
(1) 
1 

SS-7112810-SP 
211-84007 
210-61502 

SCREW 11/64-40 L=28 
TENSION THREAD GUIDE. B 
THREAD CUT &CLANP PLATE 

x~t7*~· 11/64-40 L=28 
11-xf1H~N (B) 
1HI) ;t.~" J\"~ 

1 
1 
1 

SS-6080410-SP 
210-61601 

SCREW 1/8-44 L=4 
FR IOcnON WHEEL 

t7*~· 1/8-44 L=4 
-iI-x:\' xi!"......x 

2 
1 

SS-8150710-SP 
210-61759 
210-61700 
B3129-012-800 
210-59001 
B3126-012-000 
B3125-012-000 

SCREW 15/64-28 L=7 
THREAD WINDER GUIDE 
THREAD WINDER GUIDE 
TENSION SPRING B 
THREAD TENSION POST 
TENS ION DISC 
THREAD TENSION STUD 

BASE 
BASE 

NUT 

ASH. 
I-j*~. 15764-28 L=7 
~~1I-Yyt1~'" -( 7~ 

~~11- y~t-{~"'-{ 

11-13-~ J\.* B 
11-f3"~ ;1;." 
11-13-~if7 

11-13-) t,1­

2 
1 

0) 
(1) 
0) 
(2) 
(1) 

NS-6680320-SP 
. B2510-158-000 

NUT 9/32-28 
THREAD WINDER THREAD GUIDE 

[1':1171'1- 9/32-28
1I-xf-{!-lyt-{ 

(1) 
1 

210-61908 GU IDE BRACKET 11-xf 1I-y~t-{ I-~''r~'''-{ 1 
SS-7110910-SP SCREW x"'t7*~· 11764-40 L=8.S 1 
SS-4080610-SP 
SS-7090710-SP 
SS-7151120-SP 

SCREW 1/8-44 L=6.4 
SCREW 9/64-40 L= 6.8 
SCREW 15/64-28 L=11 

t~·*~· 1/8-44 L=6.4 
x'\t7*~'" 9/64-40 L=6.8 
x"'t7*~~ 15/64-28 L=11 

1 
1 
2 



I 
9. KNEE LIfTER CUMPUNENT:>
 

JJl...t 'fMf*
 

7
 6 8 16
 
!l
~ 

11


1 1
 

l
 

REF.NO. NOTE PART NO. DES C RIP T ION AMI. 

I
t 2 414
 

~
 

3-------; 

9 

1
 210-62807 PRESSER BAR LIFTING LINK l::Ht"'I)y? 2
 
I::H"r~))~:it2 B1342-591-000 PRESSER BAR LIFTING SPRING 

3 210-62500 PRESSER BAR LIFTING BAR UY1~;j;~"
 

4 211-84106 LIFTING LEVER CONNECTING ROD l::if"rr~:J.J;f;"'"
 

5 210-62708 LINK BASE I::Ht~ I)Y7~'1
 

6 211-56104 LINK PLATE l::H"r"I}Y7 'H"1~
 

7 211-84205 SPRING BRACKET. B I::H"r""~11J"r(B)
 

1
1 
1
1
 
1
1
1
2
1
 

8 
9
 

10
 

211-57607 S-PLUG S')'"1rFJ~ 

SS-7150740-SP SCREW 15/64-28 L=7 ~~1::71~~ 15/64-28 L=7 
SD-0790431-SP HINGE SCREW D= 7.94 H= 4.3 ~.y*~~ D=7.94 H=4.3 

11 SD-0790602-SP HINGE SCREW D- 7.94 H= 6 j~y*y~ D-7.94 H-6
 1
 
12 SD-0790431-SP HINGE SCREW D= 7.94 H= 4.3 ~"):it~~ D=7.94 H=4.3 2
 
13 210-62609 HINGE SCREW I::Ht";j;~" 1Y'
 
14 B3413-227-000 SPRING SUSPENSION ))"*1Jt:;~?
 

15 SS-7150740-SP SCREW 15/64-28 L=7 ~~1::7:it~~ 15/64-28 L=7
 
16 SD-0800341-SP HINGE SCREW D-8 H=3.4
 

1
1
2
 



11. BELT COVER COMPONENTS 

~)v t- tJ .I" - M~ 

~, ©-7 
~ - I

2 "I '--..., I 

I ' ""-J 
~ 4 

REF.NO. NOTE PART NO. DES C RIP T ION AMI. 

1 
2 
3 
4 
5 
6 
7 

211-85053 
211-85202 
211-85301 
SS-6110480-SP 
SS-7150740-SP 
SK-3482500-SC 
WP-0501016-SC 

BELT COVER ASM .. A 
BELT COVER. B 
STUD 
SCREW 11/64-40 L=4.3 
SCREW 15/64-28 L=7 
WOOD SCREW 0=4.8 L=25 
WASHER 5X10.5X1 

'\" IId-:I1A" -A Jr"J"~ 

'\~"'~:I1A"-B 

'\ ~ IId-:I1A"­ ')h~ 

1:7-1')" 11/64-40 L=4.3 
~",t7-1~-- 15/64-28 L=7 
~n7-1')" 0=4.8 L=25 
t7''':11''* 5X10.5X1 

1 
1 
2 
5 
2 
2 
2 



-----------------------------------------------------------------------------------------------

1 
r_~ l , 

17~ 

16 
.... .... 

18 

8 ~13 

J 

yREF.NO. NOTE PART NO. DES C R I P T ION t j. -{ AMT. 

1 211-84650 HAND WHEEL ASM. ;j;~"3J\A"~?~"'X (?~) 1 
2 211-84908 GEAR ;j;~~3 J\A~~?~"'X~~? ~~r 0) 
3 SS-9660910-SP SCREW 1/4-40 L=9.4 n't?;j;~~~ 1/4-40 L=9.4 (1) 
4 SS-9660720-SP SCREW 1/4-40 L=7 n't?;j;~"'~ 1/4-40 L=7 (1) 
5 211-84809 BUSHING ;j;~~3J\A~~?~"'X ~~?j.~'" (1) 
6 211-84700 SHAFT ;j;~~3J\A~~?~~X~~? (1)

"lj 7 BI297-057-000 COLLAR ;j;~·3 J\~~~?·"'x A7~~ry~ (1)
;/• \~ 8 211-84601 HAND WHEEL ;j;~~3J\~~~?~"'x 0) 

9 81290-057-BOO SPRING ;j;~·3 J\~~~?~"'x J\~1 (3) 
10 BI290-057-AOO PIN ;j;~~3 J\~~~?~"'x tOy (3) 
11 BI296-057-000 THRUST PLATE ;j;~~3 J\~~~?~"'x ~7~~ (1) 
12 SS-7680870-SP SCREW 9/32 L= 8.0 x... t7*~~ 9/32-28 L=8 (1) 
13 SS-7110610-SM SCREW 11/64-40 L=6 ;>"'t7H~ 11/64-40 L=6 (1) 
14 PS-0400222-KO SPRING PIN ~7ol)y?~tOy (1) 
15 SS-2090710-SP SCREW 9/64-40 L=7 x"'J7*~~ 9/64-40 L=7 (4)
16 211 82001 MAIN SHAFT GEAR ry'J~ .. ?~ .. y 1 
17 SS-9661230-CP SCREW 1/4-40 L=12 D't?;j;~"'~ 1/4-40 L=12 2 
18 SS-8681130-SP SCREW 9/32-28 L=11 ~j.1~~ 9/32-28 L=11 2 



12.	 THREAD STAND COMPONENTS
 
*:l["'(Mf*
 

r----------------------------------------------, 
II 
II 
II 
II 
II 
II
 

I
 
I
 
I
 
I
 
I 2
 
I
 
I
 
I
 
I
 
I
 
I
 
I
 
I
 

1------,
I

I
 
I
 
I
 
I
 
I
 
I
 
I
 
I
 
I
 
I
 
I
 
I
 
I·
 
I
 
I
 
I
 
I
 
I
 
I
 
I
 

l	 ~--------------_ 

I .	 " 

REF. NO. NOTE PART NO. DE S C RIP T I ON	 AMT. 

1 B3301-012-0AO THREAD STAND ASM. ·H5I;' ,)-f ?~ 1 
2 B3307-012-000 THREAD GU1DE ·H5I;' 11-y~t-{ (2) 
3 B3310-012-000 POSITION CUP SET SCREW -{I-51;' -{I-y~t-{ ~ji~- . 0) 
4 WS-0641560-KR SPRING WASHER 6.4Xll.9Xl.5 ~*i'·t-i 6.4Xl1.9Xl.5 0) 

'~ 5 B3309-012-000 POS ITION CUP -{I-51;' -{I-y~t1 ~?~I-*j 0) 
.-:"- ,'. 6 B3308-012-000 ROD WASHER ·H5I;' -{1-Y~t1"1 0) 

7 B3306-012-000 SPOOL ROD -{I-51;' "I1J~ 0) 
8 NM-6061061-SE NUT 146 o')11?t"1 I- 146 10Xl1.5X10 (1) 
9 83302-012-000 SPOOL REST ROD -{I-51;' ~51t~ 0) 

10 B3305-012-000 SPOOL PIN -{I-~:\'- "1;1;-- (2) 
11 B3311-012-000 SPOOL REST CUSHION -{I-~HH* (2) 
12 111-83209 SPOOL REST -{I-~:\'- "1 0) 
13 WP-0560860-SE WASHER 5.6X12XO.8 t7'-1J*i 5.6XI2XO.8 (2) 
14 WS-0531060-KR SPRING WASHER 5.3X8.3Xl ~**'*1J*i 5.3X8.3X1 (2) 
15 NS-6123881-SE NUT 3/16-28 l1"1t?t"JI- 3/16-28 (2) 
16 SM-9061080-SE SCREW 146 L=10 111t?;I;-~I- 146 L=10 (1) 
17 NM-6100663-SE NUT 1410 l1"1t?t"11- 1410 3~.:z. (2) 
18 SK-3452000-SE WOOD SCREW 0=4.5 L=20 ~~f?i~- 0=4.5 L=20 (3) 
19 B3301-012-000 SPOOL STAND -{I-517'51*-{ 0)
20 IJS-I002560-KR SPRING WASHER 10X18X2.5 ~**'*1J*i 10X18X2.5 0) 

· 



-----------------------------------------------------------------------------------------------
1 

J. v HKt.r. AU. IWIt. rftKI AU. u t.:. ..> v n J. I . 
1 211-88065 
2 
3 
4 
5 
6 

211-17601 
211-88057 
211-88008 
211-88107 
211-88206 

7 
8 

211-88305 
211-88404 

9 211-88503 
10 211-88602 
11 211-88701 
12 211-88800 
13 
14 
15 

211-88909 
211-89006 
211-89105 

16 BI342-591-000 
17 211-89204 
18 NH-6080006-SB 
19 WP-0851846-SC 
20 SH-6124002-TP 
21 WP-1202016-SD 

0 
22 
23 
24 
25 
26 
27 

SH-6060802-TP 
SM-6123002-TP 
NM-6120000-SD 
SM-6103502-TP 
WP-1102016-SC 
SM-6061552-TP 

28 
29 

SH-6061552-TP 
SM-6061552-TP 

30 SH-6061552-TP 
31 SM-6061552-TP 
32 WP-0650876-SD 
33 
34 
35 
36 
37 

SH-6062202-TP 
SM-6125002-TP 
NM-6120000-SD 
SH-6051552-TP 
NH-6050001-SP 

." 

THREAD STAND ASH. 
TABLE (TSC-46I) 
STAND ASH. 
BASE 
FLANGE 
STUD 
PILLOW BLOCK 
PADEL ASH. 
SHAFT 
ARM 
PRESSER BAR LIFTING 
PRESSER BAR LIFTING 
PRESSER BAR LIFTING 
BASE 

. SPR ING BRACKET 
PRESSER BAR LIFTING 
SCREW 
NUT H8 
WASHER 8.5X22.0Xl.8 
SCREW H12 L=40 
WASHER 12X21X2 
SCREW M6 L=8 
SCREW M12 L=30 
NUT M12 
SCREW HI0 L=35 
WASHER l1X21X2 
SCREW M6 L=15 
SCREW H6 L=15 
SCREW 1016 L=15 
SCREW 1016 L=15 
SCREW H6 L=15 
WASHER 6.5XI3XO.8 
BOLT 
SCREW 
NUT 10112 
SCREW M5 L=15 
NUT H5 

PEDAL 
PIN 
ARH 

ARH SPRING 

h?~? (?~) 

'j-7'" A. (TSC-46I) (1) 
l,,? (?~) U) 
,\"'-~ (I) 
77 '.J;; '" t2) 
;;hiJ (l) 
to 11- (4) 
iJ'.J'j'.J'\o~"',\A. ~'J"'iJ (1) 
iJ'.J'j'.J ,\0~"'A.;;"'? (I) 
iJ'.J'1'.J'\o~",A."'1'" (I) 
tiJ"ln'" ,\o~"'A. (1) 
Hln... "o~"'A.t°'.J tu 
tnn... "'1... (I) 
tiJ"Y~ ... .,'j ... ~ ... *~~~ ... ~ ... 1 U) 
tflY~"''''1''' ~"'*;H (1) 
tiJ'lY~"''''j'''~'''* (I) 
'j-7'" Ulj,-t;J;'" M (4) 
11'~?t'~ H8Xl 1;;~ (4) 
t7iJ''''~'''* 8.SX22Xl.8 (4) 
l1'i?Yt;J;"'A.~ H12 L=40 (4) 
t7iJ""'~"'* 12X21X2 (4) 
11,~?yt;J;"'A.~ M6L=8 (I) 
l1'i?Yt;J;"'A.~ H12L=30 (4) 
11'~?t'~ M12 1~~ (4) 
O,~?yt;J;"'A.~_HI0 L=35 (8) 
t7iJ''''~'''* l1X21X2 (8) 
O"Ji?Yt;f;'" U (2) 
O'~?Yt;f;"'U (2) 
11,:b?Ytt"'U (2) 
11,:D?Yt;t."'M (2) 
l1,i?Yt;f;"'U (2) 
l:7iJ''''~'''* 6.5XI3XO.8 (2) 
11'~?yt;J;"'U (I) 
11·,~?yt;J;'" U (1) 
O,~?t,~ H12 B~ (1) 
O,1J?Yt;t."'U (2) 
11'~?t'~ M5XO.8 1~~ (2) 

- 20 ­



I
 
I
 r---­ I
 
I
 I I
 
I
 I I
 
I
 I I
 
I
 I I
 
I
 I I
 
I
 I
 I
 
I
 I
 

.... .... .... .... .... .... .... .... 

2 

£'-0 
I .... 
I 
I 
I 

o 

o 

o 

o o 

o 
o 

4 

.... .... .... .... .... ........ .... .... 

8 

:27-1	 

I

I
 I
 I
 
I
 I
 I

I
 I
 I

I
 I
 I
I
 I
 I

I
 I
 I

I
 I
 I
I
 I
 I
I
 I
 I

I
 I
 I

I
 I
 I

I
 I
 I

I
 I
 I

I
 I
 I
I
 I
 I
I
 I
 I
I
 I
 I
I
 I
 I

I I
 

I
I I
 
I


I I
 .... , I

I I
 

I I
I I
 
I I
I I
 
I I
I I
 
I I
I I
 

I I
 I I
 
I I
I I
 
I I
I I
 
I I
I I
 
I I
I I
 
I I
 

I I
 
I I
 

I I
 
I I
I I
 
I I
I I.
 
I I
I I
 
I I
I I
 
I I
I I
 
I I
I I

I I
I
 
I I
 
I I
 

I
 
I I
 
I I
 I I
 

I I
I I
 
I I
I I
 
I I
I I
 
I I
I I
 
I I
 

f I I
 
I I
 

I I
 
I I
I I
1
 I I
I I
 
I I
 
I I
 

I I
 
I I
 

I I
I I
 
I I
 I I
 

I I
I I
 
I I
I I
 
I I
I I
 
I I
I I
 
I I
I I
 
I I
I
I
 
I I
I I
 
I I
I I
 
I I
I
I
 
I I
I I
 
I I
I
I
 
I I
I
I
 
I I
I
I
 
I I
 
I I
 

lI
 
l .... I I
 .... .... ....	 I I
 

i I
 
\ I I
 

I I
 
I I
 

....	 I I
 
I I
 
I
 

___ J I
 

---' 

10
 

I 



,'! 14. ACCESSORIES PARTS COMPONENTS 
! 
i Mji£M~ 
,I


~ ~ 
21 22 23
J 1----~ 

I
 
24 25
Ii 
".~.J 

l. 
i
 

r--------,I,
 
I
 

26:------.1 nni 
t t 

27~ 

28----.l>:;;;r 

7----~ 

8~' 30 ~ 

9
 
r - _ ­ L- - - - - - - - , 

o I
 

16 I
 
I
18---1 I
 
I
 
I
 
I
 
I
 
I
 
I
 
I
19 20
 I
 
I
 
I
 
I
,Vt~ 
I
 
I
 
I
 
I
 
I
 

i17\ 

~I
. 

I
 

I
 

~--------------------~ 



REF.NO. 

1 
.2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15. 
16 
17 
18 
19 
20 
21 
22 

0 23) 
24 
25 
26 
27 
28 
29 
30 

NOTE PART NO. DES C RIP T ION 

89121-141-HAO OILER ASN. 
SN-91200D3-SF SCREW 
NN-6120011-SF NUT N12 
WP-i402303-SF PLAIN WASHER 
211-57508 CHAIN 
211-57607 S-PLUG 
BI114-517-000 NEEDLE THREAD GUIDE PIN 
NS-6620310-SP 
210-64753 

NUT 3/16-32 
OIL POT ASN. 

210-64704 OIL POT COVER 
210-64803 OIL POT 
83114-761-000 FRAME THREAD GUIDE B 
210-64902 COVER STOPPER 
NS-6060350-SP NUT 3/32-56
SS-7090710-SP SCREW 9/64-40 L= 6.8 
210-65206 PIN 
SS-7151210-SP SCREW 15/64-28 L=12 
89101-552-000 ACCESSORY 80X 
89109-555-000 SCREW DRIVER, LARGE 

. B9106-804-000 SCREW DRIVER, SMALL 
JI066-000-00G HEXAGONAL WRENCH KEY 
JI066-000-00F HEXAGONAL WRENCH KEY 
JI066-000-00D HEXAGONAL WRENCH KEY 
89112-012-000 WRENCH (11X14) 
B9113-012-000 WRENCH (9XIO) 
MC-5320023-04 NEEDLE (794 NM=230-4)
210-57401 BOBBIN 

IJOI B7114-012-0AO MOTOR CONNECTING ROD ASM. 
102 210-64605 ·SUPPORTING ARM 
IJ02 NS-6150430-SP NUT 15/64-28 

Note (me)	 #01..... H&Monly 
#02..... Optional part 

. ANT. 

n+::;,~ 1 
Il·,:I1'J~ +JH 4 
Il~:I1'Jt~~ N12 BJ. 4 
t::;J+:I1+* 8 
'JJI) 1 
S~·:I1t'J· 1 
-{~y~t1t·- 2 
Il~:I1'Jt·J~ 3/16-32 2 
n·::;·Jt+ 'J~ 1 
yr7~t+ 7'1. (1)
n+::;,t.+ (1) 
-{~y~t1 B (1) 
Y7+::;~t+ 7~ -{'JA+* (1) 
Il1:11'Jt~~ 3/32-56 (1) 
q~t7*~+ 9/64-40 L=6.8 (1) 
~ ;itO ~ (1) 
q~t7*~· 15/64-28 L=12 1 
TJ+'JtYA+:J 1 
~+71A+- '1.+1' 1 
~+7-{A+- W3-) 1 
111:IJ'J;j;+ry;(AOt 1 
l1~:IJ'J;j;+ry;(AOt 1 
111:b'Jt·ry;(AOt 1 
1)3-'1+1 ;(A°t('J+1') 1 
113-'J+f J.A°t(~::I-) 1 
A~(794 NM-230 4t.Y1'~) 1 
;j;·t+~ 3 
liYT1t.·- 1~+T 'J~ 1 
TY$J:J.1~fitlI)T'" 1 
Il·J:b'Jt1~ 15/64-28 1 

H & M tJ.l1PjB~o)~ 
;;t 7':/ 3 /flBu'1 



NUMERICAL INDEX OF PARTS * 51 
Part No .. Page Ref. Part No . Page Ref.Part No. Page Ref.P·art No. Page Ref. 

0 0 0 Ji No.0 Ji No. DOJi No.III Ji No. DOllll •••• 210-49804 4 46
SS-7110840-SP 8 29
HS-6150310-SP 12 20
A3222-958-000 14 18
 210-49903 4 47
SS-7110910-SP 14 41
 
SS-7111120-SP 1 14


HS-6150430-SP 22 30
 210-50000 4 48
HS-6160520-SP 8 28
81114-517-000 22 7
 210-50109 4 49
SS-7111120-SP 4 34
HS-6620310-SP 22 8
81131-562-000 12 17
 210-50505 6 1
SS-7111120-SP 12 21
HS-6680320-SP 10 49
81152-051-000 1 19
 210-50604 6 2
SS-7111120-SP 14 2
HS-6680320-SP 12 18
81156-026-000 1 9
 210-50703 6 3
SS-7111810-SP 14 20
HS-6680320-SP 14 38
81290-057-AOO 16 10
 
210-50802 6 4
SS-7112810-SP 14 26
81290-057-800 16 9
 HS-6680410-SP 2 22
 
210-51008 6 6
SS-7120910-SP 1 16
81296-057-000 16 11
 HS-6680410-SP 2 32
 
210-51107 6 7
SS-7120910-SP 1 17
HS-6680410-SP 8 35
81297-057-000 16 7
 
210-51206 6 8
SS-7150740-SP 15. 9
HS-6720440-SP 4 61
81342-591-000 15 2
 
210-51305 6 12
SS-7150740-SP 15 15
81342-591-000 20 16
 
210-51404 6 13
SS-7150740-SP 17 5
PS-0300201-KP 6 26
81424-158-000 4 36
 
210-51503 6 14
SS-7150940-SP 8 38
PS-0400222-KO 16 14
81424-158-000 8 24
 
210-51602 6 15
SS-7151120-SP 4 35
 
210-51701 6 16


PS-0500452-KP 1 10
81617-241-HOO 8 25
 
SS-7151120-SP 14 44
 

81619-241-HOO 8 10
 
PT-0401800-S0 10 47
81618-241-HOO 8 26
 

SS-7151210-SP 22 17
 210-51800 6 17
 
210-54408 8 16


PT-0405600-SH 2 20
 
SS-7151550-SP 4 24
 
SS-7621040-SP 6 24


81662-562-000 6 25
 
210-54507 8 15
RE-0400000-KO 2 31
81806-038-000 10 24
 
210-54606 8 12
SS-7621510-SP 10 43
RE-0700000-KO 4 37
82510-158-000 14 39
 
210-54705 8 17
SS-7680870-SP 16 12
 
210-54804 8 18


-RE-0700000-KO 8 33
83114-761-000 22 12
 
SS-8150410-SP 6 19
 

210-54903 8 22

RE-0800000-KO 4 38
83125-012-000 12 3
 

SS-8150710-SP '2 23
 
210-55504 10 1


83125-012-000 14 37
 RE-0800000-KO 4 63
 
SS-8150710-SP 4 22
 
SS-8150710-SP 4 62


RE-0800000-KO 4 65
83126-012-000 12 2
 
210-55603 10 2
RE-0800000-KO 8 30
83126-012-000 14 36
 
210-55702 10 3
SS-8150710-SP 14 31
83129-012-800 14 34
 

SS-8150750-SP 8 40
 210-55801 10 5
SO-0260271-SP 10 26
83201-158-000 14 4
 
SS-8150750-SP 10 38
 210-56205 10 9
83203-158-000 14 6
 SO-0600321-SP 12 19
 
SS-8151150-SP 8 31
 210-56304 10 10
83203-232-000 14 12
 SO-0630241-S0 1 15
 
SS-8151150-SP 8 41
 210-57005 10 16
83204-232-000 14 13
 SO-0720193-SP 14 21
 
SS-8151550-SP 2 17
 210-57104 10 17
83205-232-000 14 14
 SO-0790431-SP 15 10
 
SS-8151550-SP 10 35
 210-57203 10 18
83206-232-000 14 15
 SO-0790431-SP 15 12
 
SS-8151550-SP 10 45
 210-57302 10 19
SO-0790602-SP 15 11
83207-158-000 14 19
 
SS-8151550-SP 10 46
 210-57401 10 20
SO-0790801-SP 8 27
83208-232-000 14 16
 
SS-8660330-SP 8 34
 210-57401 22 27
SO-0800341-SP 15 16
83209-232-000 14 17
 
SS-8660330-SP 10 51
 210-57500 10 23
SO-1070901-TP 2 30
83301-012-0AO 18 1
 SS-8660512-TP 4 23
 210-57609 10 4
SK-3452000-SE 18 18
83301-012-000 18 19
 SS-8660S22-TP 4 31
 210-57708 10 41
SK-3482500-SC 17 6
83302-012-000 18 9
 SS-8660522-TP 6 18
 210-57906 10 44
SM-6051552-TP 20 36
83305-012-000 18 10
 SS-8660610-TP 2 18
 210-59001 12 1
SM-6060802-TP 20 22
83306-012-000 18 7
 SS-8660610-TP 4 58
 210-59001 14 35
83307-012-000 18 2
 SM-6061552-TP 4 32
 SS-8660612-TP 2 19
 210-59100 12 4
83308-012-000 18 6
 SM-6061552-TP 4 59
 SS-8660810-TP 4 21
 210-59209 12 5
83309-012-000 18 5
 SM-6061552-TP 20 27
 
SS-8681130-SP 16 18
 210-59308 12 6
83310-012-000 18 3
 SM-6061552-TP 20 28
 
SS-9201813-CP 4 25
 210-59407 12 7
83311-012-000 18 11
 SM-6061552-TP 20 29
 
SS-9201813-CP 4 60
 210-59506 12 8
83413-227-000 15 14
 SH-6061552-TP 20 30
 

210-59605 12 9
SS-9202443-CP 4 26
87114-012-0AO 22 28
 SM-6061552-TP 20 31
 
SS-9660720-SP 16 4
 210-59704 12 10
89101-552-000 22 18
 SH-6061802-TP 8 32
 

210-59803 12 11
SS-9660910-SP 16 3
SM-6062202-TP 20 33
89106-804-000 22 20
 210-59902 12 12
SS-9661230-CP 16 17
89109-555-000 22 19
 SM-6081802-TP 10 36
 210-60009 12 13
SS-9702110-SP 2 15
89112-012-000 22 24
 SH-6081802-TP 10 48
 210-60108 12 14
89113-012-000 22 25
 SH-6103502-TP 20 25
 210-60207 12 15
TA-0290301-HO 10 40
89121-141-HAO 22 1
 SM-6123002-TP 20 23
 210-61007 14 5
TA-1250406-RO 1 8
SM-6124002-TP 20 20
 210-61056 14 3
CO-2020000-00 2 16
 SM-6125002-TP 20 34
 210-61106 14 7
IIP-0501016-SC 17 7
CO-2020000-00 4 39
 SH-8061212-TP 4 27
 210-61205 14 8
IIP-0560860-SE 18 13
CO-3030000-00 10 39
 SH-8061212-TP 4 29
 
IIP-0650876-S0 20 32
 210-61403 14 25
SM-8061212-TP 4 33
CS-II11019-SH 8 43
 

210-61502 14 28
IIP-0851846-SC 20 19
SH-9061080-SE 18 16
CS-1471012-SH 8 42
 
210-61601 14 30
IIP-1102016-SC 20 26
CS-1471012-SH 10 50
 SM-9120003-SI' 22 2
 
210-61700 14 33
IIP-1202016-S0 20 21
SS-1090410-SL 12 24
CS-1801211-SH 4 20
 

\/P-1402303-SI' 22 4
 210-61759 14 32
SS-1681140-SP 2 21
 
\/S-0531060-KR 18 14
 210-61908 14 40
SS-2090710-SP 16 15
01129-141-EAO 12 16
 

210-62500 15 3
IIS-0641560-KR 18 4
SS-2110915-SP 2 24
02443-141-EOO 14 10
 
210-62609 15 13
IIS-1002560-KR 18 20
SS-2110920-TP 10 37
 

SS-4080610-SP 14 42
 
02446-141-EOO 4 28
 

IIZ-0430390-KP 1 18
 210-62708 15 5
 
210-62807 15 1
SS-5060410-SP 14 9
J1066-000-000 22 23
.', 105-19502 2 26
 210-64605 22 29
 

111-83209 18 12
SS-6080410-SP 14 29
J1066-000-001' 22 22
 
210-64704 22 10
 

SS-6110610-TP 8 39
 
SS-6110480-SP 17 4
J1066-000-00G 22 21
 

210-64753 22 9
 
210-26901 8 23
 210-64803 22 11
SS-6110710-TP 4 30
MC-5320023-00 4 5
 
210-41850 10 27
 210-64902 22 13
 

SS-6121610-SP 8 36
 
SS-6121210-SP 6 20
HC-5320023-04 22 26
 

210-42908 14 1
 210-65206 22 16
 
HH-6050001-SP 20 37
 210-45109 2 9
 210-90253 1 1
 

210-45406 2 11

SS-6151142-TP 10 52
 

210-91707 2 8
 
210-45505 2 14


SS-6151920-SP 1 11
HM-6061061-SE 18 8
 
210-91806 2 25
SS-6621840-SP 8 37
HM-6080006-S8 20 18
 

210-45604 2 10
 210-92002 4 1
SS-6660622-TP 6 23
HH-6100663-SE 18 17
 
210-46107 2 27
 210-92101 4 2
SS-7090610-SP 12 22
HH-6120000-S0 20 24
 
210-46206 2 28
 210-92200 4 3
SS-7090710-SP 1 12
HH-6120000-S0 20 35
 
210-46305 2 29
 210-92309 4 4
SS-7090710-SP 12 23
HH-6120011-SI' 22 3
 210-48707 4 13
 210-92408 4 6
SS-7090710-SP 12 25
NS-6060350-SP 22 14
 210-48707 4 50
 210-92804 4 9 \
SS-7090710-SP 14 43
NS-6080210"SP 14 11
 210-48707 4 51
 210-93000 4 12
SS-7090710-SP 22 15
HS-6090310-SP 6 22
 210-49309 4 41
 210-93208 4 15
SS-7091110-SP 1 13
HS-6110310-SP 14 22
 , 210-49408 4 42
 210-93307 4 16
SS-7091410-SP 6 21
NS-6110310-SP 14 24
 210-49507 4 43
 210-93406 4 17
SS-7110540-SP 4 66
HS-6110420-SP 10 42
i' 210-49606 4 44
:.
 210-93505 4 18
SS-7110610-SM 16 13
HS-6120310-SP 14 23
 210-49705 4 45
 210-93604 4 19
SS-7110840-SP 4 64
HS-6123881-S£ f8 15
 



j slNUMERICAL INDEX OF PARTS 
Part No. Page Ref.Part No. Page Ref.Part No. Page Ref. Part No. Page Ref. 

D I Ji No.D D I Ji No. DO
III I Ji No.
 III
D I Ji No.III
 

211-88404 20 8
 
210-94008 4 53
 
210-93901 4 52
 

211-88503 20 9
 
210-94107 4 54
 211-88602 20 10
 
210-94701 4 55
 211-88701 20 11
 
210-94800 4 56
 211-88800 20 12
 
210-949.09 4 57
 211-88909 20 13
 
210-95005 6 5
 211-89006 20 14
 
210-95104 6 10
 211-89105 20 15
 
210-95153 6 9
 211-89204 20 17
 
210-97506 6 11
 
211-17601 20 2
 
211-33004 1 2
 
211-51402 2 13
 
211-51907 8 1.
 
211-52004 8 2
 
211-52707 8 9
 
211-52806 8 11
 
211-52905 8 13
 
211-53705 8 19
 
211-53804 8 20
 
211-53903 8 21
 
211-54000 10 6
 
211-54109 10 7
 
211-54208 10 8
 
211-54703 10 15
 
211-54802 10 21
 
211-54901 10 22
 

{./-~~ 211-55007 10 25
 
......../
 211-55106 10 28
 

211-55205 10 29
 
211-55304 10 30
 
211-55403 10 31
 
211-55502 10 32
 
211-55601 10 33
 
211-55700 10 34
 
211-56104 15 6
 
211-57508 22 5
 
211-57607 15 8
 
211-57607 22 6
 
211-60205 1 6
 
211-60304 1 20
 
211-61609 4 10
 
211-61708 4 11
 
211-61807 4 14
 
211-62300 8 14
 
211-63001 10 14
 
211-80609 1 7
 
211-80708 1 3
 
211-80807 1 4
 
211-80906 1 5
 

_ 211-81102 2 1
 
211-81250 2 2
 
211-81300 2 3
 
211-81409 2 4
 
211-81508 2 5
 
211-81607 2 6
 
211-81706 2 7
 
211-81805 2 12
 
211-81904 4 40
 
211-82001 16 16
 

~, ~. 

j
211-82100 4 7
 

: 

I
211-82209 4 8
 
211-82308 8 8
 
211-82456 8 5
 
211-82506 8 6
 
211-82605 8 7
 
211-82704 8 3
 
211-82803 8 4
 
211-83108 10 11
 
211-83207 10 12
 
211-83306 10 13
 

;
I 

211-84007 14 27
 
211-84106 15 4
 
211-84205 15 7
I
 211-84601 16 8
; 211-84650 16 1
 
211-84700 16 6
 
211-84809 . 16 5
 
211-64908 16 2
 
211-85053 17 1
 
211-85202 17 2
 
211-85301 17 3
 
211-88008 20 4
 
211-88057 20 3
 
211-88065 20 1
 
211-88107 20 5
 
211-88206 20 6
 
211-88305 20 7
 

i
 


